
 

 

THESIS 
 
 
 

EVALUATION OF COST EFFECTIVE APPROACHES FOR NUTRIENT REMOVAL IN 

URBAN STORMWATER AND WASTEWATER: CITY OF FORT COLLINS CASE STUDY 

 
 

 
 

Submitted by 
 

Sarah Breidt 
 

Department of Civil and Environmental Engineering 
 
 

 
 
 

In partial fulfillment of the requirements 
 

For the Degree of Master of Science 
 

Colorado State University 
 

Fort Collins, Colorado 
 

Fall 2015 
 

 
Master’s Committee: 
 
 Advisor:  Sybil Sharvelle 
  
 Larry Roesner 
 Chris Goemans 
 



 

Copyright by Sarah Elaine Breidt 2015 

All Rights Reserved 



ii 

 

ABSTRACT 
 

 

 

EVALUATION OF COST EFFECTIVE APPROACHES FOR NUTRIENT REMOVAL IN  
 

URBAN STORMWATER AND WASTEWATER: CITY OF FORT COLLINS CASE STUDY 
[...]
is not a complete treatment, but works jointly with biological nutrient removal in the mainstream process 

(Figure 3).  CaRRB is known by other names as well, such as bioaugumentation regeneration (BAR), 

bioaugumentation batch enhanced (BABE), and mainstream autotrophic recycle enabling enhanced N-

removal (MAUREEN); the common trait among them is the mixing of high ammonia sidestream with 

RAS (FWR, 2014).  Thus, no seeding is required during the startup of CaRRB. 

 
Figure 3: Process Illustration of CaRRB 



6 
 

1.2.1.3 Anaerobic Ammonia Oxidation 

Anaerobic Ammonia Oxidation (ANAMMOX) is an alternative biological nutrient removal 

process which uses microorganisms capable of reducing ammonia in a reaction with nitrite to produce 

nitrate gas.  Although capable of removing up to 90% of nitrogen from the wastewater, it does not remove 

much phosphorus. 

Nitritation is required before the ANAMMOX reactor, which is aerated to maintain an oxygen 

concentration between 0.5 and 1.5 mg/L (Musabyimana, 2008).  The ANAMMOX process requires low 

energy input and produces less sludge than traditional BNR.  Studies have estimated that BNR oxygen 

requirements can be reduced by as much as 60% (Dapena-Mora et al., 2004).  Used as a sidestream 

process, ANAMMOX allows for reduced nitrification and denitrification in the main treatment train and 

reduced sludge recycle rates.  ANAMMOX is a comparatively more complex operation, and is very 

sensitive to influent water quality.  However, it is readily automated (FWR, 2014) and companies such as 

Veolia supply pre-made systems and media with established bacteria to expedite startup.  Figure 4 

illustrates the placement of ANAMMOX process within the wastewater treatment process. 

 
Figure 4: Process Illustration of ANAMOX 

1.2.1.4 Selective Adsorption 

Selective adsorption (Figure 5) is a chemical process that can be used to remove either 

phosphorus or nitrogen.  Wastewater treatment facilities most commonly use it to remove phosphorus, 

which is harder to remove biologically.  Adsorbents capable of removing phosphorus include lime, 

aluminum, or various ferric compounds such as polymer anion exchangers with iron oxide (Sengupta & 



7 
 

Pandit, 2011), hydrated ferric oxide, and granular ferric hydroxide.  A reactor basin must be installed to 

mix the adsorbent with the influent stream.  Treatment efficiency and fertilizer revenue will depend on the 

adsorbent type. 

 
Figure 5: Process Illustration of Selective Adsorption 

1.2.1.5 Struvite Precipitation 

The struvite precipitation process (Figure 6) requires a reactor to mix magnesium oxide or 

magnesium chloride with the influent waste stream; some marketed tanks provide for the settling of 

struvite to occur within the same reactor, but other process set-ups will require a clarifier following the 

mix tank to settle and collect the struvite (Forrest, Fattah, Mavinic, & Koch, 2008; Wang, Burken, Asce, 

Zhang, & Surampalli, 2005).  The influent stream must be dosed with magnesium oxide (MgO), and the 

size and quality of the struvite pellets formed are affected by the Mg:P ratio (Forrest et al., 2008).  

 
Figure 6: Process Illustration of Struvite Precipitation 

1.2.1.6 Electrodialysis 

Electrodialysis removes ammonia from centrate through the application of an electric potential 

across selectively permeable membranes (Valero, Barceló, & Arbós, 2011).  The membrane configuration 



8 
 

(University of Stuttgart, 2009), shown in Figure 7, separates the anion and cation streams and determines 

the amount of pollutant to be removed.  The current diverts targeted ions, established by the membrane 

media, from one flow stream into the other. 

 
Figure 7: Process Illustration for Electrodialysis 

1.2.1.7 Ammonia Stripping 

Ammonia stripping utilizes the ammonia liquid-gas equilibrium to remove nitrogen from 

wastewater. As air is supplied to the wastewater stream, the aqueous-phase ammonia concentration 

decreases while that of the gaseous-phase increases.  Usually, an upflow reactor is used, in which air is 

pumped through the top of the tank to be mixed with the wastewater.  To achieve nitrogen removal, 

ammonia must be very concentrated within the waste stream; therefore, this treatment is only efficient as 

a sidestream reactor (Tetra Tech, 2013).  Because ammonia stripping removes nitrogen from the 

wastewater, additional treatment is unnecessary in the mainstream treatment process unless phosphorus 

removal is desired.  Gas-phase ammonia can be precipitated from the air stream with sulfate, generating a 

potential source of fertilizer (Musabyimana, 2008; Tetra Tech, 2013). Figure 8 illustrates an ammonia 

stripping tower.  Figure 8 illustrates both the basic function of an ammonia stripping tank and the 

treatment’s role within the wastewater treatment plant.   



9 
 

 
Figure 8: Process Illustration of Ammonia Stripping 

1.2.2 Stormwater Best Management Practices (BMP) 

Stormwater best management practices (BMPs) are constructed facilities designed to reduce 

detrimental impacts of urban stormwater on lakes, rivers and streams.  Prior to the 1990s, stormwater 

BMPs in Fort Collins were designed primarily to prevent downstream flooding (Olson, 2014).  Starting in 

the 1990’s, the detention basin design was modified to provide pollutant removal in addition to flood 

control.  Both approaches capture stormwater runoff and slow their discharge to downstream receiving 

waters to reduce erosion, flooding, and infrastructure damage; however, while flood control structures 

slow the discharge of their captured stormwater, they do not contain storm volumes an adequate time for 

settling or infiltration.  Stormwater controls that provide water treatment detain the water quality capture 

volume (WQCV), determined by the amount of imperviousness within the contributing area.  Although 

Fort Collins now requires that all new developments treat the WQCV (Ordinacne No. 152, 2012), many 

areas within the city do not have any BMPs that provide water quality control. 

1.2.2.1 Bioretention (Porous Landscape Detention) 

Bioretention BMPs (Figure 9) capture and filter stormwater runoff through an engineered filter 

media designed to remove pollutants and support a variety of vegetation.  Pollutants are removed from the 

runoff water column through adsorption to the filter media and, to a lesser extent, absorption by 

vegetation roots.  In addition, bioretention can promote infiltration of stormwater runoff into groundwater.  

They can be retrofitted into the landscaped areas of most existing developments; including parking lot 

islands and street medians/parkways.  Figure 9 shows two examples of bioretention implemented to 

reduce and treat urban runoff. 



10 
 

 
Figure 9: Examples of Bioretention Basins along a) a parking lot median and b) a roadside parkway 

1.2.2.2 Extended Detention Basins 

Extended detention basins (EDBs) are a modified version of traditional flood control detention 

basins that capture stormwater runoff and slowly release it over a period of 24-48 hours.  During the time 

that runoff is stored in the EDB, particulate pollutants are removed from the runoff water column via 

settling.  Existing flood control detention basins can be retrofitted into EDBs to improve pollutant 

removal through the replacement of the outlet structure.  Figure 10 provides an example extended 

detention basin and flood control basin, and highlights the difference between their outlet structures. 

 
Figure 10: Examples of a) extended detention basin and b) flood control basin 



11 
 

2.0 METHODOLOGY 
 

 

 

2.1 Wastewater Methods 

To estimate the nutrient removal resulting from sidestream treatment units, sidestream treatment 

flow rates and effluent water quality were integrated with mainstream nutrient removal and sidestream 

sludge treatment process models.   

2.1.1 BioWin Set-Up and Calibration 

BioWin, a wastewater treatment simulator that incorporates both physicochemical and biological 

processes developed and supplied by EnviroSim Associates Ltd., was used to model the existing and 

alternative nutrient removal technologies at DWRF.  The BioWin model of DWRF was created and 

calibrated to existing water quality by Link Mueller (Mueller, 2015).  Process flow diagrams exported 

from BioWin are included in Appendix A.  Throughout the year, the influent flow rate varies; an average 

of 11.4 MGD was used in this analysis.  Table 2 lists additional volumes and flow rates obtained from the 

treatment plant and used for calibration.  

Table 2: Drake Water Reclamation Facility Plant Flow Rates and Volumes 
DWRF Volumes and Flow Rates 

DWRF Average Influent 11.4 MGD 
Anaerobic Zone 0.43 Million gallons 
Anoxic Zone 0.45 Million gallons 
Aerobic Zone (2) 0.85 Million gallons/basin 
Final Clarifiers 2,420,000 Square feet 
Anaerobic Digesters 2.56 Million gallons 
Mixed Liquor Return 2Q MGD 
Return Activated Sludge 4.5 MGD 
Waste Activated Sludge 0.12 MGD 

The solids retention time calculated for the baseline model, and used for the alternative analyses, 

was 12.48 days.  The model includes the primary clarifier, mainstream nutrient removal system (Modified 

Bardenpho), and solids treatment.  Several process simplifications to the current DWRF treatment system 

layout (Figure 11) in the BioWin representation (Figure 12).  This was the case for the primary clarifiers 

and the dual secondary treatment system. 



12 
 

 

Figure 11: DWRF Treatment process, figure produced by MWH for DWRF in 2008 

 

 

Figure 12: Baseline BioWin model, generated by BioWin (as screenshot) 

Four processes were individually calibrated prior to the system calibration: the primary clarifier, 

the secondary system (including the anaerobic, anoxic, and aerobic reactors), the dissolved air flotation 

tank (DAFT), and the centrate dewatering unit.  All element properties were determined using data 

available from the from the DWRF Supervisory Control and Data Acquisition (SCADA) system for the 



13 
 

month of September 2014 Number of samples for effluent values varied considerably for different 

constituents, ranging from 2 for TKN, and 66 for TSS. 

During the system calibration, biological stoichiometric and wastewater fractions assumed in the 

program were assessed with respect to literature values and SCADA-calculated values.  BioWin default 

parameters that affect the growth, decay, and metabolic rates of microorganisms are listed in Table 3; 

theses were parameters were kept at their default values. Table 4 lists the four wastewater fractions – of 

COD, TN, and TP - that were altered to best represent the processes observed at DWRF. 

Table 3: BioWin Assumptions for Biological and Process Parameters 

Microorganism 
Type 

Maximum 
Specific 

Growth Rate, 
μmax 

Substrate Half-
Saturation 
Constant, K 

Aerobic 
Decay Rate, 

b 

Anaerobic 
Decay 

Rate, ban 

Anoxic Decay 
Rate, bx 

Yield, Y 

Ammonium 
Oxidizing Bacteria 
(AOB) 

0.9 d-1 0.7 mgNH4/L 0.17 d-1 0.08 d-1 0.08 d-1 
0.15 

mgCOD/mgN 

Nitrite Oxidizing 
Bacteria (NOB) 

0.7 d-2 0.1 mgNO2/L 0.17 d-1 0.08 d-1 0.08 d-1 
0.09 

mgCOD/mgN 

Anaerobic 
Ammonia 
Oxidizers 
(ANAMMOX) 

0.1 d-3 

2.0 mgNH4/L 

0.019 d-1 0.0095 d-1 0.0095 d-1 
0.114 

mgCOD/mgN 1 mgNO2/L 

Ordinary 
Heterotrophic 
Organisms (OHO) 

3.2 d-4 5 mgCOD/L 0.62 d-1 0.233 d-1 0.131 d-1 
0.66 

mgCOD/mgCOD 

Table 4: Altered Kinematic Parameters for BioWin Calibration 

Kinetic Parameters Value 
Applied 

Default 
Value 

Fraction of readily biodegradable COD (gCOD/g total COD), Fbs 0.163 0.160 
Fraction of unbiodegradable soluble COD (gCOD/g total COD), Fus 0.057 0.050 
Fraction of particulate organic nitrogen (gN/g organic N), Fnox 0.052 0.050 
Fraction of phosphate to total phosphorus (gPO4-P/gTP), Fpo4 0.556 0.500 

 
Impacts of various technologies on nutrient removal were evaluated while keeping the RML flow 

rate constant at 2Q.  RAS was kept at 1 percent of the influent flow rate (0.01Q, equal to 0.12MGD) and 

approximately equal to the rate observed at DWRF.  The mean cell residence time of all scenarios was 

modeled by BioWin to be 12.48 days.  BioWin models were run in steady-state.  Figure 13 compares the 

plant effluent (prior chlorination) modeled by BioWin and observed at DWRF. Number of samples for 

effluent values varied considerably for different constituents, ranging from 2 for TKN, and 66 for TSS. 



14 
 

 
Figure 13: Comparison of modeled vs. observed effluent water quality, error bars represent the standard deviations of 

observed values 

The modeled effluent BOD value is lesser than the calculated average.  The final BioWin model 

did not predict TKN well, and yields an effluent values approximately half that of the value seen at 

DWRF during September 2014.  Because the observed TKN for this time period consisted of only 2 

samples, additional data was requested from DWRF to verify the average TKN effluent concentration.  

Between June 18, 2014 and August 6 2014, a period during which BOD concentrations were consistently 

less than 15 mg/L and no process changes took place, the average of 6 TKN observations is 1.83 mg/L, 

with a standard deviation of 0.46 mg/L.  These values correlate much more closely with what is predicted 

by the BioWin model.  Because further efforts to resolve this issue resulted in nutrient concentrations 

more poorly estimated observed values, the inaccurate BOD predictions were accepted in the final model. 

2.1.2 BioWin Modeling of Nutrient Removal Alternatives 

BioWin specializes in modeling biological treatment processes and does not have model elements 

specifically suitable for ammonia stripping, electrodialysis, selective adsorption, or struvite precipitation.  

Therefore, the impacts of these physicochemical processes and ANNAMOX were determined by 

inputting into BioWin an additional influent that represented the flow and constituent concentrations of 

the treated centrate (Figure 14).  Thus, the effect of each sidestream unit on plant effluent nutrient 



15 
 

concentrations could be determined even when specific model elements were not available for a particular 

treatment process.   

The recycle pipeline from the dewatered sludge treatment to the plant influent was removed so 

that the total influent was not increased (Figure 14).  This enabled accounting for nutrient removal in 

sidestream treatment processes. Actual BioWin schematics are included in Appendix A. 

 
Figure 14: Representative BioWin schematic for physicochemical processes 

Biowin values for the centrate water quality – including TKN, nitrate, total phosphorus, dissolved 

oxygen, COD, magnesium, calcium, alkalinity, and pH – were attained from the baseline model, possible 

because BioWin calculates and can generate reports for individual elements or connections (representing 

pipes) in the model.  Centrate is generated by dewatering units both before and after the anaerobic 

digester treatment and is recycled back to the secondary treatment influent; it was the combined centrate 

in the fully-connected baseline model from which the parameters listed above were obtained.  In the 

physicochemical and ANAMMOX alternatives, these water quality input parameters were input into a 

new influent element, to be mixed with the main plant influent.  Figure 14 shows these elements and their 

connectivity in the alternatives’ models.  When physicochemical sidestream processes were modelled, the 

centrate was disconnected from the influent and allowed to discharge as an “effluent”.  Although not 

shown as BioWin elements in the figure, there are two influents – one for the main stream and one for the 

centrate stream – which combine prior to primary clarification. 



16 
 

It was imperative that the centrate quality of the simulated treated centrate effluent (added as an 

additional influent to the model) represent the centrate quality calculated by the model after solids 